
* Corresponding author.

1944-3994/1944-3986 © 2017 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2017.21589

95 (2017) 152–161
November

Denitrification with glucose as an external carbon source and investigation of 
microbial communities in a sequencing batch reactor treating reverse osmosis 
concentrate produced by a coking wastewater treatment plant

Enchao Lia,b, Shuguang Lua,*
aState Environmental Protection Key Laboratory of Environmental Risk Assessment and Control on Chemical Process,  
East China University of Science and Technology, Shanghai 200237, China, Tel. +86 21 64250709; Fax: +86 21 64252737;  
email: lvshuguang@ecust.edu.cn (S. Lu)
bCentral Research Institute (R&D Center), Baoshan Iron & Steel Co., Ltd., Shanghai 201999, China, Tel. +86 21 26641820;  
Fax: +86 21 26646063; email: lienchao@baosteel.com

Received 20 May 2017; Accepted 26 October 2017

a b s t r a c t
In this study, a biological denitrifying process with glucose as an external carbon source was employed 
for the treatment of reverse osmosis (RO) concentrate with a conductivity of 17,539 ± 851 µs/cm gen-
erated from coking wastewater using a sequencing batch reactor (SBR). The average chemical oxygen 
demand and nitrate removal efficiencies during 60 d of stable SBR operation were 79.2% and 92.8%, 
respectively. Different microbial communities were identified by sequencing the V1–V3 region of the 
16S rRNA gene on the MiSeq platform. The most abundant bacterial phyla in the SBR were Proteobacteria 
and Bacteroidetes, which could be responsible for biological denitrification of the RO concentrate. 
The core genera that played an important role in nitrate reduction were Thauera, Hyphomicrobium, 
Flavobacterium, and Methyloversatilis, accounting for 5.4%–8.0%, 2.0%–8.6%, 1.2%–1.6%, and 0.8%–3.4%, 
respectively, throughout the stable operational period. The quantitative real-time PCR was used to 
quantify the absolute abundances of the denitrifying genes narG, nirS, nirK, and nosZ during the entire 
operational period. The abundances of narG, nirK, and nosZ were lower during stable operation than 
start-up. Among these genes, nirS played relatively more important role than nirK in the reduction of 
nitrite to nitric oxide. 

Keywords: Coking wastewater; RO concentrate; Denitrification; Microbial community; SBR

1. Introduction

Wastewater containing high concentration of nitrate can 
have adverse consequences on the environment, for exam-
ple, toxicity to aquatic life, oxygen depletion, and eutrophi-
cation in the receiving water bodies [1]. Since nitrate is easily 
transported to groundwater and surface waters, nitrate con-
tamination of water resources is a significant environmen-
tal concern worldwide [2]. Therefore, many countries have 
legislated stringent effluent standards and requirements for 
nitrate-rich wastewater discharge. 

Coking wastewater [3] is a complex industrial wastewater 
comprising pollutants such as ammonia, nitrate, nitrogen 
heterocyclic compounds, and inorganic salts. In China, the 
reverse osmosis (RO) process has been successfully used for 
the treatment of secondary effluents derived from coking 
wastewater to reduce the amount of wastewater discharged 
[4]. However, this process can generate highly polluted RO 
concentrate, and the high concentrations of nitrate and salin-
ity are major characteristics of the RO concentrate produced 
during coking wastewater treatment.

Biological denitrification is considered as the most appro-
priate technology for the treatment of nitrate-containing 
wastewater. Biological denitrification is a respiratory 



153E. Li, S. Lu / Desalination and Water Treatment 95 (2017) 152–161

process, in which heterotrophic bacteria consume organic 
substances as carbon sources and nitrate as the termi-
nal electron acceptor [5]. Particularly, denitrification is an 
anoxic process, in which the nitrate is reduced to nitrite 
and subsequently to nitrogen gas by heterotrophic denitri-
fying bacteria in accordance with the following sequence: 
NO NO NO N O Naq aq (g) 2 (g) 2(g)3 2( ) ( )

− −→ → → → . Although 
denitrification is widely employed in the removal of nitrogen 
from wastewater, it is still not common in the treatment of 
saline nitrate-rich wastewater such as RO concentrate from 
coking wastewater. A major obstacle in applying biological 
denitrification is its high salinity in the RO concentrate, since 
high salt concentration leads to plasmolysis and significant 
reduction of cell activity in microorganisms [6].

In addition, the RO concentrate from coking wastewater 
contains mainly organic substances which are difficult to 
degrade and unable to serve as the carbon source for the 
denitrification process. Therefore, external organic carbon 
such as methanol, ethanol, and glucose should be supplied 
for denitrification [7]. As an external carbon source for 
denitrification, glucose provides the advantages of: (1) being 
a carbonaceous organic matter with small molecule, (2) being 
environmentally benign, and (3) having lower operational 
cost [8]. 

The adaptation of activated sludge and the utiliza-
tion of salt-tolerant organisms in biological denitrification 
treatments have already been confirmed the possibility [9]. 
However, it is still unclear about the microbial community 
structures and functional microorganisms of the denitrifying 
process and their relationship with the change in environ-
mental conditions; therefore, it is necessary for further inves-
tigation in order to understand the complex interactions in 
the reactors. Advanced high-throughput sequencing (or 
next-generation sequencing) can generate a significant num-
ber of DNA sequences, and have been used for analysis of 
mixed cultures from wastewater [10]. By applying this tech-
nology, it was found that the clone library used before is less 
adequate in reflecting the complete profile of a complicated 
microbial community, even for simple lab-scale reactors. 
Thus, an extensive ecological study was used to identify the 
community structures of a coking wastewater treatment pro-
cess in revealing the abundance, diversity, and distribution 
of corresponding species presented in coking wastewater 
activated sludge [11]. Additionally, application of quanti-
tative real-time PCR (qPCR) has provided further insight 
into denitrifying communities during wastewater treatment 
because of the high taxonomic diversity in biological denitri-
fication systems [12]. Previous studies [13] have generally 
targeted the gene clusters that encode key enzymes involved 
in the denitrification pathways such as nitrate reductase 
(Nar), nitrite reductase (Nir), and nitrous oxide reductase 
(Nos). However, to the best of our knowledge, only limited 
studies have examined biological denitrifying processes 
using glucose as an external carbon source, and the microbial 
community structure dynamics during the treatment of RO 
concentrate generated in the coking wastewater treatment 
process is less reported.

In this study, a lab-scale sequencing batch reactor (SBR) 
process was used to investigate the denitrification of RO 
concentrate from a coking wastewater treatment plant. The 
aims of this study were to: (1) evaluate the denitrifying 

performance of an SBR system during RO concentrate treat-
ment, and (2) analyze the microbial community using a 
high-throughput sequencing technique, and assess the abun-
dance of denitrifying genes (narG, nirK, nirS, and nosZ) by 
qPCR to understand the biological mechanisms involved in 
the RO concentrate denitrifying process.

2. Materials and methods

2.1. Coking wastewater treatment procedures

The rate of coking wastewater production in a steel plant 
(Baosteel Company, Shanghai, China) was 150 m3/h. In the 
first phase, the two-step biological denitrification proce-
dure, namely A1-A2-O1-A3-O2 (anaerobic 1-anoxic 2-aerobic 
1-anoxic 3-aerobic 2), was adopted, while in the second stage 
the advanced treatment procedure, namely membrane tech-
nology (ultrafiltration + nanofiltration + RO), was employed. 
During the entire procedure, 20 m3 of RO concentrate was 
produced per hour with a water production rate of 65%. 
The desalination rate of the RO membrane was maintained 
above 99.3%, with the conductivity of the water produced 
and RO concentrate being 58–361 and 13,200–18,950 µs/cm, 
respectively. The RO membranes used in the procedure were 
TML20-400 (Toray Group, Japan). The characteristics of the 
RO concentrate from coking wastewater are shown in Table 1.

2.2. Sequencing batch reactor and operational conditions

The experiments were performed using a laboratory scale 
cylinder SBR with a working volume of 5.0 L (Fig. 1). The 
24-h operational cycle of the SBR system included the follow-
ing six phases: filling (5 min), anoxic reaction (6 h), aerobic 
reaction (12 h), settling (30 min), decanting (25 min), and idle 
phase (5 h). A time controller was used to automate the reac-
tor, while a mechanical stirrer was used to constantly mix the 
liquid at 60 rpm during the anoxic reaction phase. In the aer-
obic reaction phase, aeration was provided to the base of the 
reactor using an air pump at a rate of 0.2 L/min. The chemical 
oxygen demand (COD)/NO3–N ratio was set at 8/1 by adding 

Table 1 
Characteristics of RO concentrate from coking wastewater

Parameter Range

pH 6.9–8.8
Total dissolved solids (mg/L) 7,950–9,500
Conductivity (µs/cm) 15,900–18,950
Cl– (mg/L) 3,550–5,890
SO4

2– (mg/L) 560–1,450
F– (mg/L) 65–125
T-CN (mg/L) 0.1–2.9
Total organic carbon (mg/L) 36–85
COD (mg/L) 150–360
BOD5 (mg/L) 15–40
Total nitrogen (mg/L) 120–230
NO3

––N (mg/L) 95–180
NO2

––N (mg/L) 0.1–1.8
NH4

+–N (mg/L) 0.2–5



E. Li, S. Lu / Desalination and Water Treatment 95 (2017) 152–161154

glucose as the external carbon source for denitrification into 
the RO concentrate at the beginning of the filling phase. The 
solution pH was maintained at 7.0 ± 0.1 at the beginning 
of every anoxic reaction cycle, whereas the temperature 
was maintained at 25°C ± 2°C during the entire operational 
period. The seed sludge taken from the secondary sedimenta-
tion tank in Shanghai Baosteel Coking Wastewater Treatment 
Plant was inoculated into the SBR at the start of the acclima-
tization period. This coking wastewater treatment plant has 
been operating over 5 years. For biomass acclimatization, the 
RO concentrate was mixed with coking wastewater effluent 
by gradually increasing the ratios to 60:40, 80:20, and 100:0. 
After 30 d of acclimatization, the experiments were carried 
out for another 60 d. During acclimation, sludge was not dis-
charged until 31st day of operation. The sludge retention time 
(SRT) was maintained as 20 d by wasting 250 mL of mixed 
liquor in the reactor each day during the stable period. A 60-d 
stable operation is equal to three SRT periods. During the 
experiment, the mixed liquor suspended solid (MLSS) con-
centration in the reactor was kept at 4,360 ± 190 mg/L. 

2.3. Analytical methods

The COD, nitrate, nitrite, ammonia, and MLSS were 
monitored according to the Standard Methods (APHA) [14]. 
The solution pH and conductivity were measured using a 
DR1900 portable spectrophotometer (Hach, USA).

2.4. DNA extraction, library preparation, and sequencing

The total community DNA was extracted from all sam-
ples using the FastDNA® Spin Kit for Soil (MP Biomedicals, 
Solon, OH) according to the manufacturer’s instructions. PCR 
amplification of the 16S rRNA gene V1–V3 variable region was 
performed using Phanta UC Super-Fidelity DNA Polymerase 
for Library Amplification (Vazyme, Nanjing, China) and uni-
versal primers (27F: AGAGTTTGATCCTGGCTCAG, 534R: 
ATTACCGCGGCTGCTGG). The amplification program 
consisted of an initial denaturation heating cycle at 95°C for 
2 min, 20 cycles of denaturation at 95°C for 20 s, annealing at 
58°C for 30 s, extension at 72°C for 2 min, and a final elonga-
tion cycle at 72°C for 5 min. Amplifications were separated 
by gel electrophoresis and purified using AxyPrep™ PCR 
Clean-Up Kit (Axygen Biosciences, CA, USA).

For Illumina sequencing, the DNA library was con-
structed using Illumina® TruSeq® DNA PCR-Free Sample 

Preparation Kit (Illumina, San Diego, CA, USA) according 
to the manufacturer’s instructions. The library was then 
sequenced on an Illumina MiSeq platform (Illumina).

2.5. Sequence pre-processing

FastQC [15] was used to assess the quality of raw reads, 
while the adapter sequences and low quality (<Q20) bases 
were trimmed using Cutadapt. The trimmed paired reads 
were merged into single contigs using the FLASH software. 
According to the designed barcode information, the reads 
were assigned to samples using this system. 

2.6. QIIME analysis

QIIME [16] version 1.7 was used to perform opera-
tional taxonomic unit (OTU) clustering, and alpha and beta 
diversity analysis. Reference-based OTU clustering and de 
novo OTU clustering were performed with the pick_open_
reference_otus method using default parameters. For ref-
erence OTU clustering and de novo OTU alignment, the 
97% clustered Greengenes reference OTU NAST alignment 
was used. Taxonomy assignments were made using the 
Ribosomal Database Project (RDP) followed by retraining 
against the aforementioned Greengenes reference sequences. 
Chimera checking was performed using USEARCH with 
standard options implemented as in QIIME. Alpha diver-
sity analysis was performed using the OTU, Shannon index, 
Goods’ coverage, and Simpson index. 

2.7. Quantitative real-time PCR analysis

Quantitative analysis of extracted DNA from all sam-
ples was conducted using the Qubit® dsDNA HS Assay Kit 
(Invitrogen, USA). Samples were diluted to 1 ng/µL, which is 
the same concentration as primers used for qPCR and ther-
mal programs [17–19] (Table 2). Amplification reactions were 
performed in 20 µL volume, with reaction mixture contain-
ing 10 µL of SYBR Premix Ex Taq™ (Takara, Japan), 2 µM 
of each primer, 10 ng of total DNA, and RNase-free water. 
PCR products were cloned using a pUCm-T vector (Sangon 
Biotech, China) and transformed into Escherichia coli Top 10. 
Isolated cloned plasmids were identified by sequencing, and 
copy numbers were calculated based on mass concentrations 
and average molecular weight. Tenfold serial dilutions of 
plasmids of known copy numbers were used as reference 
DNA to measure standard curves.

3. Results and discussion

3.1. Denitrification performance of RO concentrate 

The denitrification of RO concentrate produced from cok-
ing wastewater treatment plant using an SBR was performed 
for a total of 90 d, with 30 d of acclimatization and 60 d of sta-
ble operation. At the beginning of the acclimatization stage, 
the influent conductivity was 11,789 µs/cm, and then it grad-
ually increased to 16,680 µs/cm until the 29th day. During the 
60 d of stable operation, the average conductivity of the RO 
concentrate from coking wastewater was 17,539 ± 851 µs/cm 
(Fig. 2(a)). 

Fig. 1. Schematic diagram of sequencing batch reactor.



155E. Li, S. Lu / Desalination and Water Treatment 95 (2017) 152–161

The amount of biodegradable organic carbon in the RO 
concentrate is generally limited [4]; thus, glucose was intro-
duced into the RO concentrate as an external organic carbon 
at the beginning of the filling phase to facilitate denitrifica-
tion under anoxic conditions in the SBR. The COD/NO3–N 
ratio was set at 8/1 during the operation, which is higher than 
the stoichiometric value of 4.9 for complete denitrification 
(including bacterial growth). A higher COD/NO3–N ratio was 
applied in order to increase the denitrifying activity and to 

maintain microorganism activity to eliminate surplus carbon 
sources. During the stable operation period, the COD in the 
raw RO concentrate was 168–324 mg/L, with an average of 
242.6 mg/L (Fig. 2(b)). The influent COD concentration with 